

Thickness Swell Test Certificate

Friday January 27th, 2017

Supplier: Terra Mater Hardwood Floors Pty Ltd (43 Nicholas Drive, Dandenong South, VIC 3175)

Sample Description: Lamwood 12mm

Date Tested: January 2017

Test Method: AS/NZS 4266.8:2004 Swelling in thickness after immersion in water for 24 hours.

Test Data:

AS/NZS 4266.8:2004	Lamwood 12mm
24 Hour Thickness Swell Product Limit: Max 15%	24 Hour Thickness Swell: 0% (PASS)
	



Dr. Vyt Garnys
PhD, BSc(Hons) AIMM, ARACI, ISIAQ
ACA, AIRAH, FMA
Managing Director and Principal Consultant



Nick Joy
BSc(Hons)
Consultant



Tuan Duong
B. Eng. (Chemical)
Consultant

CV170119a